VULC4An
CATALOG OF
REPLACEMENT PARTS

K SERIES GAS KETTLES

Stationary Kettles
ML-136090 K20GL
ML-136091 K40GL
ML-136092 K60GL

Tilting Kettles
ML-136094 K20GLT
ML-136095 K40GLT
ML-136096 K60GLT

For additional information on Vulcan-Hart Company or to locate an authorized
parts and service provider in your area, visit our website at www.vulcanequipment.com

VULCAN-HART 3600 NORTH POINT BLVD.
DIVISION OF ITW FOOD EQUIPMENT GROUP, LLC BALTIMORE, MD 21222
WWW.VULCANEQUIPMENT.COM F-35462 (May 2012)




K SERIES GAS KETTLES REPLACEMENT PARTS

F-35462 (May 2012) -2- © VULCAN-HART COMPANY 2012



K SERIES GAS KETTLES REPLACEMENT PARTS

11
13
15
17
19
21
23
25
27
29

Table of Contents

DRAW-OFF VALVE ASSEMBLY (2 INCH)
DRAW-OFF VALVE ASSEMBLY (3 INCH)
PLUG VALVE (2 INCH)

CONTROL PANEL (STATIONARY)
ELECTRICAL COMPONENTS (STATIONARY)
ELECTRICAL COMPONENTS (TILTING)
CONTROL PANEL AND ELECTRICAL COMPONENTS (TILTING)
GAS HEAT COMPONENTS

TILTING COMPONENTS

LID AND HANDLE ASSEMBLY

KETTLE EXTERIOR

PANELS (STATIONARY)

PANELS AND FRAME (TILTING)

-3- F-35462 (May 2012)



K SERIES GAS KETTLES REPLACEMENT PARTS

N
Ui
@/
6
5
1

DRAW-OFF VALVE ASSEMBLY
(2 INCH)

F-35462 (May 2012) -4-



K SERIES GAS KETTLES REPLACEMENT PARTS

ILLUS.
PL-59774

PART NO.

00-856213-00008
00-856213-00009
00-856213-00005
00-856213-00004
00-856213-00006
00-856213-00007
00-856213-00003
00-856213-00002
SC-041-44

WL-006-35

00-856570-00002
00-855830-00001
00-856569-00001

DRAW-OFF VALVE ASSEMBLY

(2 INCH)

Disc & Stem Assy....

NAME OF PART

VaIVE BOAY (2 IN.) ettt ettt h e ettt e e 1
Cap Screw 1/2-13 X 1-1/4 HeX Ha......oiiiiiieee e 4
LOCKWASHET 172 LIGht.....cooeiiieii et e e e 4

Plate - Valve Mounting (2 In.)...

Gasket - Draw-Off VaAIVE.........c...uuieiiieeeee e 1

Draw-Off Valve Assy. (2 In.) (Incls. ltems 1 thru 8 & 11)

F-35462 (May 2012)



K SERIES GAS KETTLES REPLACEMENT PARTS

PR Y N

e
\\
|
.
| \\\\\

4
\3
[PL59775 |

DRAW-OFF VALVE ASSEMBLY
(3 INCH)

F-35462 (May 2012) -6-



K SERIES GAS KETTLES REPLACEMENT PARTS

DRAW-OFF VALVE ASSEMBLY

(3 INCH)
ILLUS. PART NO. NAME OF PART AMT.
PL-59775
1 00-359996-00007
2 00-359996-00005
3 00-369996-00004
4 00-369996-00003
5 00-369996-00006
6 00-369996-00002
7 00-369996-00001  ValVe BOAY (3 IN.)...itiiiiiiieiiie ettt ettt ettt ettt e et e et 1
8 SC-041-44 Cap Screw 1/2-13 X 1-1/4 HeX Hd......ooiiiiiiiieeee e 4
9 WL-006-35 Lockwasher 1/2 Light
10 00-856570-00001  Plate - Valve Mounting (3 1N, ).....ce ittt e et et en e e e e 1
11 00-855830-00001  Gasket - Draw-Off VaIVe........cc.ecciiiiiiiiiiiieii et 1
00-856569-00003  Draw-Off Valve Assy. (3 In.) (Incls. ltems 1 thru 7 & 10).......ccoiiiiiiiiiiiieiieieee e 1

-7- F-35462 (May 2012)



K SERIES GAS KETTLES REPLACEMENT PARTS

PLUG VALVE

(2 INCH)

F-35462 (May 2012) -8-



K SERIES GAS

KETTLES REPLACEMENT PARTS

ILLUS.
PL-59795

0N O~ WN

PART NO.

00-857547-00004
00-857547-00007
00-857547-00006
00-857547-00009
00-857547-00003
00-857547-00002
00-857547-00005
00-857547-00008
00-857547-00001

PLUG VALVE
(2 INCH)

NAME OF PART

Plug - Valve (Draw-Off)........cccueiiiiiiieiiieeeeec e
Pin - Retaining.......cooouiiiiieee e
Handle - Athermic............coooi i,
Gasket - Coupling.................
Coupling - Valve (Draw-Off)
Valve Body (Draw-Off)..........

RING - Metal.......coiiiiiiiiiii e
Draw-Off Valve Assy. (2 In., Plug Type) (Incls. Items 1 thru 8)

F-35462 (May 2012)



K SERIES GAS KETTLES REPLACEMENT PARTS

14 15-16-17

CONTROL PANEL (STATIONARY)

F-35462 (May 2012) -10 -



K SERIES GAS KETTLES REPLACEMENT PARTS

ILLUS.
PL-59777

PART NO.

00-855969-00001
00-856678-00001
00-855797-00005
00-854647-00001
00-854693-00001
00-855831-00001
00-957916-00003
NS-047-28

00-857389-00001
NS-047-98

00-856119-00001
NS-011-07

00-856083-00001
SC-129-39

00-855884-00001
00-856040-00001
00-856122-00001
FP-086-36

CONTROL PANEL (STATIONARY)

NAME OF PART

Light - Indicator (Red) (24 VAC).......cccceeiiiiiieiieeiie e
GasKet........oiiiii
Switch Assy. (Power with Indicator Lights)...........ccccoceiiniiiienn.

Knob - Control.........ccccveeiieeecciin e
Shaft - Rotary Seal..
Overlay - Gas Kettle

Nameplate - SMall (VUICAN).......c.ooiiiiiiiie et 1
INUL = Pl bttt a bttt et ent e aan
Potentiometer

LOCK NUE 8-32 HEX....cevieiiiteeest ettt ettt enn e aan 2
Bracket - OffSEL.......uiiiiiiiii e e 1
NUE B-32 HEX (SST ).ttt ittt ettt ettt ettt e be e et e st et e bt e et e e teeenaeeeabeenbaeeeeaannnes 3
Gauge - Pressure (Panel MOUNL).........ocuuiiiiiiiie ettt e e 1
Mach. Screw 6-32 x 5/16 Slotted Oval Hd. (SST)......ceeiiuiiiiiiiiieiiie e 3
Panel - Control (K20GL)........ooeiiiieieeeeee e e 1
Panel - CONErol (KAOGL).....cuuiiiiiiieeiet ettt ettt e e e e eanes 1

Panel - Control (K60GL)....
Fitting - Tube (1/4).............

11 -

F-35462 (May 2012)



K SERIES GAS KETTLES REPLACEMENT PARTS

PL-59778 |

ELECTRICAL COMPONENTS (STATIONARY)

F-35462 (May 2012) -12-



K SERIES GAS KETTLES REPLACEMENT PARTS

ELECTRICAL COMPONENTS (STATIONARY)

ILLUS. PART NO. NAME OF PART AMT.
PL-59778
1 00-855863-00001  Bracket - Ignition MOGUIE............c.ooiiiiiiiiii ettt e e 1
2 00-844070-00001  CoNtrol - LOW WALET........coiiiiiiiiiiie ettt ettt e e e e e 1
3 00-857112-00001  Controller - TEMPEIAtUIE. .........cocuiiiiii ettt sttt ettt e e e e 1
4 SD-019-29 Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B..
5 00-416535-00004  Switch - Relay SPDT 24 V. Coil (Electronic Ignition)...........c.ccovuiiiiriinieeiiescesc e
6 SD-019-29 Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B
7 00-856677-00001  Block - Fuse (20 AMP., 300 V.)...ccuiiiiiiiiieitieie ettt 1
8 SD-019-29 Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B........cooiiiiiiiiieeeeeeeeee e 1
9 00-855973-00001  Relay - TIME DEIAY........ccceeiiiiiiiiiieeii ettt e 1
10 SC-125-46 Mach. Screw 8-32 x 1-1/4 Phil. Truss Hd. (SST)....cciiuiiiiiiiiiiieiiie ettt 1
11 00-854707-00002  Block - Terminal (2-POIE).........coiuiiiiiiiieie ettt ettt e e e e 1
12 SD-019-29 Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B..
13 00-419317 Terminal - Stationary..........ccccceeeveiiienieie e
14 SD-019-29 Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B..
15 00-411500-00012  Transformer (40 AMP, 120 V.).. . ettt ettt e e 1
16 SD-019-29 Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., TYpe B......ccccuiiiiiiiiiie e 2
17 SC-125-46 Mach. Screw 8-32 x 1-1/4 Phil. Truss Hd. (SST)
18 00-855976-00001  MOAUIE = IGNIION. ....c..eiiiiiiitieii ettt sttt et e e et
19 00-855867-00001 Board - Control Universal (EBM)..........ccuiiiiiiiiiiieie et e e 1
20 00-857060-00001  Standoff - Board
21 FE-024-94 FUSE - TIMeE Delay (4.0 AMIP.) . ittt ettt ettt e st saae st ae e e e e annee 1
-13 - F-35462 (May 2012)



K SERIES GAS KETTLES REPLACEMENT PARTS

ELECTRICAL COMPONENTS (TILTING)

F-35462 (May 2012) -14 -



K SERIES GAS KETTLES REPLACEMENT PARTS

ILLUS.
PL-59796

-

©o~NOoOUhAWN

PART NO.

00-857060-00001
00-855867-00001
00-416535-00004
SD-019-29
00-855973-00001
SC-125-46
SC-125-46
00-855976-00001
00-856954-00001

ELECTRICAL COMPONENTS (TILTING)

NAME OF PART

=T e o) A = To = o FO USSR UUPTRRROORUPPPPOY 4

Board - Control Universal (EBM)

Switch - Relay SPDT 24 V. Coil (Electronic Ignition).............ccioiiiiiiiiiiiiieiicce e 1
Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B........ccooiiiiiiiiiiieeeeeeee e 2
RelAY = TIME D IAY......eeiitiiiit ettt ettt e e e e 1

Mach. Screw 8-32 x 1-1/4 Phil. Truss Hd. (SST)...
Mach. Screw 8-32 x 1-1/4 Phil. Truss Hd. (SST)...

Module - Ignition.............
Bracket - Ignition Module

-15-

F-35462 (May 2012)



K SERIES GAS KETTLES REPLACEMENT PARTS

2

CONTROL PANEL AND ELECTRICAL COMPONENTS (TILTING)

F-35462 (May 2012) -16 -



K SERIES GAS KETTLES REPLACEMENT PARTS

CONTROL PANEL AND ELECTRICAL COMPONENTS (TILTING)

ILLUS. PART NO. NAME OF PART AMT.
PL-59782
1 SC-041-50 Cap Screw 1/4-20 X 1/2 HEX HA. (SST)....iiiiiiiiei e 4
2 00-855902-00001  Bracket - FAuCet...........cceoereereeieniennns
3 00-854766-00001  Nut - Speed 3 Type.
4 00-854763-00002  O-RING. .. eueeteeieiiieite ettt ettt ettt et as e eae e et ea e e et ea e e et emeeeee e st ee e e aaeen et aae e et enee et eneeene e e e e nneeeenes
5 00-854761-00002  Relief - Strain 1/2 Electrical
6 SC-066-06 Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST). .
7 00-856210-00001  Lid ASSY. = CONEIOI BOX.....ccuuiitiiiiiiieiieie ettt ettt ettt
8 00-854762-00002  LOCK NUt 1/2 EIECECAL .......irueeiieiieiiieeete ettt 1
9 00-419317 Terminal - Stationary..........ccccceeveeiiieiieie e
10 SD-019-29 Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B..
11 00-854707-00002  Block - Terminal (2-Pole)..........ccccevirieniiieiiiieieiens
12 SD-019-29 Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B
13 00-856677-00001  Block - FUse (20 AMP., 300 V.)..ecuieiiiieeiesieeie ettt sttt mee e sneenne e e e e nneeeenees 1
14 SD-019-29 Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B........ccooiiiiiiiiiiieeeeee e 1
15 SC-120-23 Mach. Screw 10-24 X 3/8 HeX Hd.......ooi et e e e e 1
16 00-328479-00002  NUL = INSEIt.......eeiiiiiieiteeet ettt ettt ettt et e e e et e e e et em e e et emeesaeemeenneaneeenneeeeneees 1
17 SD-019-29 Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B.........cociiiiiiiiiiiiiceeeee e 2
18 00-411500-00012  Transformer (40 AMP, 120 V.). o ittt et e e e st e e sab e e e ssbee e sasaeeaansnnennsnnnees 1
19 00-857112-00001  Controller - Temperature
20 SD-019-29 Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., TYPe B......ccccuiiiiiiiiiiieeieee e 2
21 00-844070-00001  CONtrol - LOW WaLeF.......coiuiiiieiiiiie ettt ettt 1
22 00-856847-00001  Panel - Electrical.........
23 NS-015-01 Nut 1/4-20 Hex (SST)
24 NS-047-28 Nut-Pal......ccoooiiiiiieiee
25 00-957916-00003  Nameplate - Small (VUICAN).........cooiiiiiiiie e 1
26 00-855889-00001  Overlay - Tilting Gas KetEs. .........ccuiiiiiiiiii et 1
27 00-856218-00001  Flap - Tilt Handle Opening..........ccccocveercueinveennne.
28 SC-066-06 Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST)
29 00-855969-00001  Light - Indicator (Red) (24 VAC)........cccceevrenee.
30 00-855797-00005  Switch Assy. (Power with Indicator LIghts)...........oouiiiiiiiiiiie e
31 00-854647-00001  KNOD = CONEIOL.......eiiiiiitieii ittt ettt ettt b et nae et et e et 1
32 00-854693-00001  Shaft - Rotary Seal
33 NS-011-18 NUE 10-24 HEX (SST ).ttt sttt ettt et n e eb e r e enn e e e nneeanns 1
34 00-856816-00001  BOX = CONMIOL....cuuiiiiiiiieitieiti ettt ettt ettt ettt e e e et 1
35 00-857389-00001  POtENtIOMELEN........oiiiiiiiiii e e 1
36 00-856119-00001  Bracket - OffSet........c.iiiiiiiiii i 1
37 NS-047-98 LOCK NUE 8-32 HEX...eei ittt te et e et e e et e e e ente e e e nnaeeeanaaeeenbeeeeaeeaaeeens 2
38 FE-024-94 Fuse - TIMe Delay (4.0 AMP.) .. ittt ettt ettt ettt e e e e e eanee 1
-17 - F-35462 (May 2012)



K SERIES GAS KETTLES REPLACEMENT PARTS

22-23-24-25-26-27

PL-59779

GAS HEAT COMPONENTS

-18 -

F-35462 (May 2012)



K SERIES GAS KETTLES REPLACEMENT PARTS

ILLUS.
PL-59779

PART NO.

00-856941-00001
00-855869-00001
00-855873-00001
00-855878-00001
FP-035-91
FP-013-15
FP-035-91
FP-013-15
FP-059-63
FP-013-14
FP-035-91
00-855870-00001
00-855877-00001
00-855868-00001
SC-123-01
WL-006-07
00-855649-00001
00-855935-00001
00-855843-00001
SC-066-06
FP-091-19
00-856055-00001
00-856054-00001
00-856065-00001
00-856375-00001
00-856253-00001
00-856289-00001
FP-091-19
FP-013-27
NS-038-04
00-855980-00001
00-855950-00001
00-855826-00001
NS-038-10
00-856102-00001
00-855914-00001

GAS HEAT COMPONENTS

NAME OF PART

Pipe 1/2 x 1-1/8 TBE (Tilting Kettles)
Elbow - Pipe 1/2 x 90 Deg. (Tilting Kettles).........oii i 1
Pipe 1/2 x 1-1/8 TBE (Stationary Kettles).........ccoiuiiiiiiiii e 1
Elbow - Pipe 1/2 x 90 Deg. (Stationary Kettles)
Pipe 1/2 x 6 TBE (Stationary Kettles).....................
Elbow - Pipe 1/2 x 45 Deg. (Stationary Kettles)
Pipe 1/2 x 1-1/8 TBE (Stationary Kettles)..........cccoouiiiiiiiiiiiei e
VAIVE ASSY. = GaS...eiiiiiiiiitie ittt ettt b ettt h et a bbbttt e e

BlOWET ASSY ...ttt h et ettt e e e e e eane 1
Cap Screw 10-24 x 3/4 Hex Socket Hd. (SST)...ccuuiiiiiiiiiie e 4
Lockwasher #10 HeliCal (SST).....ccocuiiiiiiiiieiee ettt e e 4
GASKEE = BIOWET ...ttt ettt et e et e e e st e e e anbe e e e enneeeennnnbbbnnneeen 1
Gasket - Spark Ignitor....
[ T (o] g o = o S PP PSP PPPPPPP
Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST)...cc.uiiiiiiiiiiieiie ettt 2
Fitting - Tube (1 In.) (Brass).......ccccceevevrieeninenne

Tube - Gas Supply (ML-136090)....
Tube - Gas Supply (ML-136091)....
Tube - Gas Supply (ML-136092)
Tube - Gas Supply (ML-136094)
Tube - Gas Supply (ML-136095)....

Tube - Gas Supply (ML-136096)....

Fitting - Tube (1 In.) (Brass)............

EIDOW = PP 1 X 90 DQ....eeiiuitiiiiitiie ettt ettt e et ettt e et e e e bt e e e s sat e e e e nbe e e e snseeeanneeeaaaaaaaans
LOCK NUL 1/4-20.....cneeeee ettt b e bttt ea et ettt et ebn e e e nneeaan
Cover - Combustion Chamber.
| aTSTU]E= Lo o FO PP P PP PPPPPPP
BUINET = FIAL. ...ttt et e st e e e e e e e e aeeeeas 1
Lock Nut 3/8-16 Hex...
Seal Ring......cccoeevueenne
RING - FIOAtING S@aL.......oitiiiiiiii e

-19 - F-35462 (May 2012)



K SERIES GAS KETTLES REPLACEMENT PARTS

PL-59783 |

TILTING COMPONENTS

F-35462 (May 2012) -20 -



K SERIES GAS KETTLES REPLACEMENT PARTS

ILLUS.
PL-59783

PART NO.

00-856856-00001
00-857295-00001
00-856854-00001
SC-041-30
00-856855-00001
SC-130-09
NS-049-30
SC-119-51
SC-066-06
NS-038-01
00-411496-000F1
00-856843-00001
SC-022-33
00-856858-00001
NS-038-04
KW-003-07
RP-003-36
00-856184-00002
FP-035-91
FP-013-15
FP-035-91
00-856004-00001
FP-035-95
FP-013-15
00-856838-00001
SC-082-45
NS-015-20
00-854652-00002
00-854651-00001
RP-002-46
FP-042-41
FP-013-20
00-854649-00001
NS-011-18
00-854644-00002
00-854650-00002
00-856857-00001

TILTING COMPONENTS

NAME OF PART

Shaft - POSItive STOP......cooiiiiiiiiie e

Bearing 1/2 (Bronze)...
Plate - Positive Stop.........ccccceeviieeeinns
Cap Screw 3/8-16 x 1 Hex Hd. (

Traveller - PoSitve Stop.......ccccviieiiiie e
Shoulder Screw 3/8 Dia. 5/16-18 x 2 Hex Socket Hd
Jam Nut 1/2-20 HEX......oooeeiiieeeeee e

Mach. Screw 6-32 x 1 Slotted Pan Hd. (SST).....
Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST).

Lock NUt 6-32 FlIange.........c.coouiiiiiiiiiiiiciiee e
SWILCH = IMICTO. ...

Bracket - Limit Switch

Mach. Screw 1/4-20 x 3/4 Slotted Flat Hd. (SST).......ccccecvevueenen.
Clamp - POSItve StOP........cccoiuieiieiiie et

Lock Nut 1/4-20.................
Key - Woodruff 3/16 x 5/8..
Pin-Roll......cccoviiiiniens

Gear - RedUCer (80:1)....cccuiiiiieiiieeiee e
Pipe 1/2 X 1-1/8 TBE....c.ee et

Elbow - Pipe 1/2 x 90 Deg....
Pipe 1/2 x 1-1/8 TBE............
Valve - Shut-Off..........

Pipe 1/2 X 2 TBE....o i
Elbow - Pipe 1/2 X 90 D€QJ......cueiiiiiiiiiiieee et

Fitting 1/2 Swivel

Bolt 1/2-13 x 1-1/2 Sq. Neck Rd. Hd. (SST)....ccccovrinenininiiiens
NUE 1/2-13 HEX (SST).eeieiiieiie ettt e

Shaft - Crank Handle......
Handle - Crank.....
Pin - ROl

Pipe 3/4 X 14-7/8 TBE (Brass).......c.ccoeueerieiniiriieieenie e
EIDOW 3/4 X 45 DEJ.....uviiiiiiiiiiieieeeet et

Detent - Ball................
Nut 10-24 Hex (SST)..
Extension - Shaft Reducer........................

Handle Assy. (Incls. Items 28, 29, & 30)......cccocoeveriiiiiiiiiiieeeees
Positive Stop Assy. (Incls. Items 1 thru 16).........cccccoeeeiiiinennneen.

-21-

F-35462 (May 2012)



K SERIES GAS KETTLES REPLACEMENT PARTS

19-20-21-22-23-24 ‘ /

PL-59776 |

LID AND HANDLE ASSEMBLY

F-35462 (May 2012) -22-



K SERIES GAS KETTLES REPLACEMENT PARTS

ILLUS.
PL-59776

PART NO.

SC-110-98

00-853284-00001
00-853286-00001
00-853292-00001
00-853289-00001
00-853293-00001
00-855220-00002
00-855221-00001
00-856507-00001
00-856511-00001
00-856514-00001
00-855880-00001
00-855886-00001
00-856287-00001
RP-004-31

00-853568-00001
00-853567-00001
00-853285-00001
00-856490-00002
00-856495-00002
00-856500-00002
00-856490-00005
00-856495-00004
00-856500-00004

LID AND HANDLE ASSEMBLY

NAME OF PART

Cap Screw 1/4-20 x 3/4 Hex Socket Hd. (SST)......ccoevviiieiiiiinnnenn.

Pin = LOCK..ccitiiieeeiiee e
Plate - Front..........ccccoeoeee.
Disc - Tension Adjustment.

SPrNG = TOISION....ceiiiiiiit ettt
DiSC - ROtAry StOP.....ccueiiiiiiiiiiiee et

Plate - Rear (Incls. Item 8).
Pin - Stop...cocveieiiieeeee
Handle Assy. (ML-136090)...

Handle Assy. (ML-136091).............orrverrereereereeereeeeeeeeeseeeseeseeeeeee
Handle Assy. (ML-136092)..............ooovecomroeerrereeereeeeeeeeeseeeseesreeeee

Handle Assy. (ML-136094)...

Handle Assy. (ML-136095)........c.cioiiiiiiiiiee e
Handle Assy. (ML=136096)..........cccerueiuieiiieieeiieeniee e

Roll Pin 1/4 x 1......ccovvenennnen.
Nut - Kettle Cover.......
Rocker - Kettle Cover.

KNOD = PreSs ON.....oooiiiiiieeeee et

Lid Assy. (ML-136090) (Incls. Items 16 & 17)
Lid Assy. (ML-136091) (Incls. Items 16 & 17)
Lid Assy. (ML-136092) (Incls. Items 16 & 17)
Lid Assy. (ML-136094) (Incls. Items 16 & 17)
Lid Assy. (ML-136095) (Incls. Items 16 & 17)
Lid Assy. (ML-136096) (Incls. Items 16 & 17)

-23-

F-35462 (May 2012)



K SERIES GAS KETTLES REPLACEMENT PARTS

£ 5
"
o

Y
neoo
i
| h
: |
E i 12
: f 11
i i 26
T y N //\%/
" N
L 1 ~_ 27
HEAN P 28
| o8 i
';/ . “‘;'ffr:': \g/ 14
\ i T

17

19-20-21
23-24-25

PL-59780 |

KETTLE EXTERIOR

F-35462 (May 2012) -24 -



K SERIES GAS KETTLES REPLACEMENT PARTS

KETTLE EXTERIOR

ILLUS. PART NO. NAME OF PART AMT.
PL-59780
1 00-855882-00001  Glass - LEVEI SIgNt........cocuiiiiiiiieiii ettt sttt et sttt ee e e 1
2 FP-054-08 PIPE 1/2 X 1-1/8 TBE (SST)-uttteteeiieiteeie ettt sttt ettt ene e e neeeanne 1
3 00-833648-00002 Valve - Swing Check (Brass)...
4 FP-054-08 PP 1/2 X 1-1/8 TBE (SST).uittitieiieiteeteiteet ettt sttt ettt eneeeaane
5 00-833501 VAIVE 172 ANGIE......eieeeeeee ettt e b et 1
6 FP-040-50 Pipe 1/2 x 2 TBE (Brass).........c.ccc......
7 FP-015-16 Elbow - Pipe 1/2 x 90 Deg. (Brass)....
8 00-855968-00001  Valve - Relief (50 PSI)........ccccovvvinnne
9 FP-015-17 EIbow - Pipe 1/2 X 90 DEJ. (BraSS)......ceuterutteiiiieitieiiieiiee et etee st sie et estae e e e e e
10 SC-066-06 Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST).....cciiiiiiiiiiiereeere e 4
11 00-856200-00001  SHi€ld = FIUE.......eeieiiieieieiee ettt ettt ettt s bt e e eneesae e e en e sneenaeemeesneeeeenneeeennees 1
12 00-855833-00001  Flue Assy. (INCIS. HEMS 10 & 11)..ecueiieieiiieieeeeee ettt e e s 1
13 FP-012-10 Fitting = TUDE 1/4 (BraSS).....eeueeiteeuieaieeieeie ettt ettt ettt et e et e e et e e nneaneeeanneeeanns 1
14 00-856045-00001  SWICh = PrESSUIE........viiiiiiiiiieiiee ittt ettt ettt b et e e et e st e e s e saneestaeeeeeeenne 1
15 FP-027-06 Bushing - PIipe 1/2 TO 1/8 (BraSsS).....ecuueeieiiiiieeeitiiee ettt ettt e et e e e eeeaeeaaeaens 1
16 00-855856-00001  Probe - Water Level
17 00-856042-00001  SENSOr - TEMPEIATUIE. ... ..tiiiiiiiiie ettt ee ettt e eb e e st et e e sttt e e e aabee e e e aabeeeeeabbseeesbbeeesasnbbnbneennes 1
18 FP-027-06 Bushing - Pipe 1/2 TO 1/8 (BraSS).......eeiueeiieeiiie et eiteeeiie ettt ettt e e saeeentaeeaeaannes 1
19 00-856966-00001  Cover - Bottom (ML-136090).......
20 00-857155-00001  Cover - Bottom (ML-136091)...
21 00-856988-00001  Cover - Bottom (ML-136092).........cccoovverireeieieeeseeie e
22 00-856977-00003 Leg - Adjustable (With Flange Foot) (Stationary Kettles Only)..........cccooeiiiiiiiiniiiiiiiieceeee 3
23 00-856314-00001  Cover - Leg (ML-136090).......cueeouerreeieeeerueerieeeesieeeesreesseeeesneeseeeneesseeseeseesseenaeaneesneeneeenseeesnses 3
24 00-856128-00001  CoVer - LEg (ML-13B097)......ciiiiiiriieieeieei ettt ettt et esseeaeeneesne e e e e nneeeeneees 3
25 00-856251-00001  Cover - Leg (ML-136092).......c.eiiiieieeieiteeie ettt ettt ee e e eaeenae e e nae e e e e nneeeeeees 3
26 FP-040-03 Pipe 1/8 x 1-3/8 TBE (Brass) (Tilting Kettles Only)........c..ooiiiiiiiiie e 1
27 FP-012-16 Fitting - Tube (1/4) (Tilting Kettles ONIY)......cc.ooiiiiiiiiiiece e 2
28 FP-019-02 Tee - Pipe 1/8 x 1/8 x 1/8 (Tilting Kettles Only).......ccooiiiiiiiiiiiiiiinee e 1
00-855963-00001  Fill Assy. (Incls. Items 2 thru 5)
00-856918-00001  Cover - Bottom (ML-136094)........cccirieiiriieiieieeeese ettt
00-856953-00001  Cover - Bottom (ML-136095)........cccutrieiiiieieiiieeesie ettt 1
00-856846-00001  Cover - Bottom (ML-136096).........ccerieiirieeeiieiese ettt 1
-25- F-35462 (May 2012)



K SERIES GAS KETTLES REPLACEMENT PARTS

10-11-12

PL-59781 I

PANELS (STATIONARY)

F-35462 (May 2012) -26 -



K SERIES GAS KETTLES REPLACEMENT PARTS

PANELS (STATIONARY)

ILLUS. PART NO. NAME OF PART AMT.
PL-59781
1 SC-066-06 Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST)....c.ooiiiiiiiiiiiiiieeeeeee e 9
2 00-856313-00001  Panel - Rear (ML-136090)........ccccerereererreeeenns
3 00-856047-00001  Panel - Rear (ML-136091)....
4 00-855979-00001  Panel - Rear (ML=136092).........ccueriiitieiieeiee sttt ettt ettt ettt sre et eeeeeinne
5 00-856206-00001  BracCket = FAUCEL.........coiiiiiiieiieiieie ettt be st e ste st e e e see e ebeesbeeanea e 1
6 00-856312-00001  Panel - Side (ML-136090)
7 00-856044-00001  Panel - Side (ML-136091)
8 00-855987-00001  Panel - Side (ML-136092)
9 SC-066-06 Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST)....c.uiiuiiiieiiieiie et 6
10 00-855939-00001  Panel - Bottom (ML-=136090)..........ccueieriuriiieieeieitesiesie sttt sttt et e e see e eneesbeesare e 1
11 00-855860-00001  Panel - Bottom (ML-=136091).......ccuetiieriieiieiieieettete sttt sttt ene et snre e 1
12 00-855918-00001  Panel - Bottom (ML-136092).........ccutiiiiierieeieeie st eie et eee st e e eeeseeeee e sseeeeaneesneeeeenneeeenees 1
-27- F-35462 (May 2012)



K SERIES GAS KETTLES REPLACEMENT PARTS

11-12-13 2

/

14-15-16 N

& PLso78a |

PANELS AND FRAME (TILTING)

F-35462 (May 2012) -28-



K SERIES GAS KETTLES REPLACEMENT PARTS

ILLUS.
PL-59784

PART NO.

SC-066-06

00-856368-00001
00-856943-00001
00-856130-00001
00-856369-00001
00-856219-00001
00-856129-00001
00-856373-00001
00-856252-00001
00-856132-00001
00-856912-00001
00-857153-00001
00-856986-00001
00-856892-00001
00-856929-00001
00-856801-00001
SC-129-39

00-856083-00001
00-856178-00002
00-856180-00001
00-856182-00001
SC-041-30

00-856510-00001
SC-047-12

00-856311

SC-047-43

00-855989-00001
SD-009-41

00-856183-00001
00-855882-00001
00-851318-00001

PANELS AND FRAME (TILTING)

NAME OF PART AMT.
Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST)...cc.utiiiiiiiiiie it AR
Panel - REAr (ML=136094)........cccuui ittt ettt ettt ettt e e e sbeesn e e e e annee 1
Panel - Rear (ML-136095)........cccuuiiiiiiieiiie ittt sttt sttt sbe et e e e e aanee 1

Panel - Rear (ML-136096)....
Panel - Corner (ML-136094)....

Panel - Corner (ML-136095)....

Panel - Corner (ML=136096).........cccutiiiiiiiieaiiie ettt ettt ettt e e e e
Panel - Side (ML-136094)
Panel - Side (ML-136095)
Panel - Side (ML-136096)
Panel - Bottom (ML-136094)
Panel - Bottom (ML-136095)....
Panel - Bottom (ML-136096)....
Frame Assy. (ML-136094)....

Frame AsSY. (ML=136095)........ccouiiiiiiiieiiee ittt sttt et nb et eeeeaanee
Frame ASSY. (ML=136096)........cccuuiriiitieiieeiie ittt sttt nb et e e e e eanee 1
Mach. Screw 6-32 x 5/16 Slotted Oval Hd. (SST)....cccuiiiiiiiee e 3
Gauge - Pressure (Panel MOUNL).........ocuiiiiiiiieiiie et 1
CaSHING = PIVOL..... it e e 1
21U T T o TSP 1
WaASNEr = RELAINET ... ettt et et e et e e et e e e e sae e e e e staee e e e e e e annnns 1
Cap Screw 3/8-16 x 1 Hex Hd. (SST)....

Bracket - Lid SUDPPOI.......cooiiieee ettt ettt et e e e et e e e e e e e e e s 1
Set Screw 1/4-20 x 3/8 Soc. Hdls., Knife CUp Pt..........ccuiiiiiiiiieic e
Mast - Lid SUPPOrt......ccevveeiiiieiciiie e

Set Screw 3/8-16 x 1/2 Hex Hdls., Knife Cup Pt....
Seal - Shaft.......ccoiii

Self-Tapping Screw 8-32 x 3/8 Phil. Pan Hd., Type F (SST).......coiiiiiiiiiiiiieeiieeeiee e AR
Pivot Assy. (Incls. emMS 19, 20, & 26)........eiiuiiiiieiii ettt e e 1
Glass - Level Sight
Flex Line.......c.c........

-29- F-35462 (May 2012)



K SERIES GAS KETTLES REPLACEMENT PARTS

FORM 35462 MAY 2012 PRINTED IN U.S.A.



